
This Owner's Manual is provided and hosted by Appliance Factory Parts.

Wolf DO30-2FS
Owner's Manual

Shop genuine replacement parts for Wolf DO30-2FS

Find Your Wolf Electric Range Parts - Select From 82 Models

-------- Manual continues below --------

https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/ranges/wolf/do30-2fs.html
https://www.appliancefactoryparts.com/ranges/wolf/


EE--SSeerriieess  WWaallll  OOvveennEE--SSeerriieess  WWaallll  OOvveennParts List with Exploded Views

7-2

Ref # Part # Description

1 808572 Plate, Mtg, Hardware
2 808573 Module, Power
3 808574 Transformer
4 808575 Cover, Latch
5 808576 Relay Board - Single Oven

808577 Relay Board - Double Oven
6 808578 Pan, 30 Module
7 808579 Bracket, Air Diverter Top
8 808580 Fan, Cooling Upper
9 808581 Bracket, Cord
10 808582 Latch, Motorized
11 808583 Latch, Z-Bracket, Top Oven
12 808584 Switch, Thermostat Upper
13 808586 Support Bracket, Top Module
14 811451 Pan, Middle, 30”
15 808587 Latch, Z-Bracket, Bottom Oven
16 808588 Bracket, Air Diverter
17 811211 Plate, Steam Deflector

Oven Modules Parts List

Single and Double Oven



EE--SSeerriieess  WWaallll  OOvveennEE--SSeerriieess  WWaallll  OOvveenn Parts List with Exploded Views

7-3

17
2

3

4

5

9

1310

12
11
6

7

8

15

14

10
16

1

Oven Modules Exploded View

Single and Double Oven



EE--SSeerriieess  WWaallll  OOvveennEE--SSeerriieess  WWaallll  OOvveennParts List with Exploded Views

7-4

Ref # Part # Description

1 Special Order, Contact Customer Service Dept.
2 808636 Light Oven
3 808637 Light Bulb
4 808638 Cover, Probe Switch (Sgl & Upr Only)
5 808639 Switch, Probe (Sgl & Upr Only)
6 808640 Catalyst, Smoke
7 808641 Sensor, Temperature
8 808408 Conv. Fan Assy, CCW
9 808409 Conv. Fan Assy, CW
10 808642 Pan, Boil Element
11 808643 Element, Broil, 30
12 808644 Bracket, Sprt-Hinge Pocket Left
13 808645 Bracket, Sprt-Hinge Pocket Right
14 808646 Hinge Pocket, Door
15 808647 Rack, Guide, Left-30
16 808648 Rack, Guide, Right-30
17 811453 Screw, Shoulder, 8-18
18 808649 Washer, Mica - .062 x .625
19 808650 Convection Baffle Assy (Sgl & Upr Only)
20 808119 Washer, Mica - .040 x .625 Black
21 808652 Probe, Temperature (Sgl & Upr Only)
22 808653 Rack, Oven 30
23 808654 Rack, Oven Flat 30
24 808655 Pizza Peel
25 808656 Stone, Pizza
26 808657 Rack, Pizza Stone, 30
27 804712 Accessory, Pkg Broiler Pan Set
28 808659 Gasket, Cavity, 30
29 808660 SVCE, , Assy., - WOCatalyst
30 808651 Washer, Mica - .045x.625 Bk
31 811259 Hinge Cover, Bottom
32 811260 Screw, 10-16x1/2, CR Trs

Oven Cavity Parts List

Single and Double Oven



EE--SSeerriieess  WWaallll  OOvveennEE--SSeerriieess  WWaallll  OOvveenn Parts List with Exploded Views

7-5

28

3 1

8

20

29

2
34

6

5

21
1011

9

7

2
14

13
12

18

17

16

27

24

25
26

23

22

15

18

17

19

32
31
30

Oven Cavity Exploded View

Single and Double Oven



EE--SSeerriieess  WWaallll  OOvveennEE--SSeerriieess  WWaallll  OOvveennParts List with Exploded Views

7-6

Ref # Part # Description

1 808600 Plate, Upper Venting Face
2 808601 Weld Assembly, Cowling
3 808602 Panel, Upper Front
4 808603 Cover, Rear Top
5 808604 Cover, Small, Top Module
*6 808605 Element, Bake Mgo 3500
7 811452 Panel, Back - Top
8 808607 Strain Relief, Metal
9 808607 Convection Fan Shroud
10 808609 Channel, Divider Side Exhaust Sgl
11 808610 Panel, Back - SO30
12 808584 Switch, Thermostat Upper
13 808611 Fan, Cooling Lower
14 808612 Cover, Fan Cooling
15 808613 Cover, Small Back Panel
16 808614 Channel, Divider Side Exh-Long
17 808615 Channel, Cooling, Dbl WO
18 808616 Channel, Divider Side Exh-Short
19 808617 Cover, Back
20 808618 Plate, Vent - Middle
21 808619 Assy, SO Framed Control Panel

808620 Assy, SO Unframed Control Panel
811933 Cont Pnl, Unframed Sgl Oven (ICB only) 
808621 Assy, DO Framed Control Panel
808622 Assy, DO Unframed Control Panel
811934 Cont Pnl, Unframed Dbl Oven (ICB only) 

22 730239 Screw, #8x3/8” Mod. Truss Hd
23 801542 8-18x3/8” Screw Type B H/W/Hd

Oven Back Parts List

Single and Double Oven

*  See Bake Pan Assembly exploded view  page 8 & 9

Not Shown

809594 Communication Cable
811212 Harness, Main, Single
811213 Harness, Main, Double
811214 Wire Routing Device, Plastic
812211 Power Cord Conduit, Single
812212 Power Cord Conduit, Double
808623 Terminal Box & Gnd Wire (International only)
808624 Plug, Hole



EE--SSeerriieess  WWaallll  OOvveennEE--SSeerriieess  WWaallll  OOvveenn Parts List with Exploded Views

7-7

Oven Back Exploded View

Single and Double Oven

* SEE BAKE PAN ASSEMBLY EXPLODED VIEW

5 

*6

21

2

1

3 

4 

20 

12 
15 

13 
14 

17 16 18 

19 

7 

8 

10 

11 

9 

22
23



EE--SSeerriieess  WWaallll  OOvveennEE--SSeerriieess  WWaallll  OOvveennParts List with Exploded Views

7-8

Bake Pan Parts List

Single and Double Oven

Ref # Part # Description

1 808625 Insulation, Bake Pan Back
2 808605 Element, Bake - Mgo 3500
3 808626 Assy, Inner Bake Pan
4 808627 Insulation, Thk-Bake Pan
5 808628 Pan, Bake Element

1

2

3

4

5

Bake Pan Exploded View

Single and Double Oven



EE--SSeerriieess  WWaallll  OOvveennEE--SSeerriieess  WWaallll  OOvveenn Parts List with Exploded Views

7-9

Oven Door Parts List Single and Double Oven

1

4

3

5

2

8

6

7

9

10

Oven Door Exploded View Single and Double Oven

Ref # Part # Description

1 808401 Liner Assy.

2 808589 Door Glide, Left Weldment

3 808591 Door Glide, Rt Weldment

4 808593 Bumper, Door

5 808594 Hinge, Door

6 801540 Inside Screw (All Tear Drop Handles) 10-24 x 1/4” Screw W/Dog Point 

811575 Inside Screws (Framed Euro Handle) 8-32 x .625 Hex w / Shrhd Mach Scr

811949 Inside Screws (Unframed Euro Handle) 8-32 x .75 Hex w / Shrhd Mach Scr

7 808595 Bracket, Mounting-Door Handle

8 808402 Skin Assy., Framed Upper/Single

813125 Skin Assy., Framed Upper/Single Tear Drop

808403 Skin Assy., Framed Lower

813127 Skin Assy., Framed Lower Tear Drop

808404 Skin Assy., Un-Framed Upper/Single

813129 Skin Assy., Un-Framed Upper/Single Tear Drop

808405 Skin Assy., Un-Framed Lower

813131 Skin Assy., Un-Framed Lower Tear Drop

9 808406 Handle, Door, Framed Tear Drop

808407 Handle, Door, UnFramed Tear Drop

811850 Handle, Door, Framed Euro

811851 Handle, Door, Unframed Euro

10 811575 Outside Screws (All Euro Handles) 8-32 x .625 Hex w / Shrhd Mach Scr

801540 Outside Screws (All Tear Drop Handles) 10-24 x 1/4” Screw W/Dog Point

NOTE: Complete door assembly is a special order, Call Customer Service Department
Not Shown:

803379       Door Liner Screws



EE--SSeerriieess  WWaallll  OOvveennEE--SSeerriieess  WWaallll  OOvveennParts List with Exploded Views

7-10

1

1

2

2

3

3

6

4

5

11

810

10
9

10

10

8

9

11

11

Oven Trim Exploded View

Single and Double Oven

Oven Trim Parts List

Single and Double Oven

Ref # Part # Description

1 808629 Washer, .25x.625 x .031 Thk, Fiber
2 808630 Trim, Top
3 808631 Extrn, Bottom
4 808632 Trim, SO Left Side
5 808633 Trim, SO Right Side
6 608634 Trim, DO Left Side
7 808635 Trim, DO Right Side 
8 811216 Bracket, Corner - Left
9 811217 Bracket, Corner - Right
10 811264 Trim, Screw
11 811218 Bracket, Trim Support


